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IMPORTANT 

Product Software Disclaimer 

Product software of all kind, such as brochures, drawings, technical data, 
operator's and workshop manuals, parts lists and parts price lists, and other 
Information, instructions and specifications provided from sources other than 
Westerbeke, is not within Westerbeke's control and; accordingly, is provided to 
Westerbeke customers only as a courtesy and service. Westerbeke cannot be 
responsible for the content of such software, makes no warranties or 
representations with respect thereto, including the accuracy, timeliness or 
completeness thereof, and will in no event be liable for any type of damages or 
injury incurred in connection with, or arising out of, the furnishing or use of 
such software. 

For example, components and subassemblies incorporated in Westerbeke's 
products and supplied by others (such as engine blocks, fuel systems and 
components, transmissions, electrical components, pumps and other products) 
are generally supported by their manufactures with their own software, and 
Westerbeke must depend on such software for the design of Westebeke's own 
product software. Such software may be outdated and no longer accurate. 
Routine changes made by Westerbeke's suppliers, of which Westebeke rarely 
has notice in advance, are frequently not reflected in the supplier's software 
until after such changes take place. 

Westebeke customers should also keep in mind the time span between 
printings of Westerbeke product software and the unavoidable existence of 
earlier, non-current, Westerbeke software editions in the field. Additionally, 
most Westerbeke products include customer-requested special features that 
frequently do not include complete documentation. 

In summation, product software provided with Westerbeke products, whether 
from Westerbeke or other suppliers, must not and cannot be relied upon 
exclusively as the definitive authority on the respective product. It not only 
makes good sense but is imperative that appropriate representatives of 
Westerbeke or the supplier in question be consulted to determine the accuracy 
and currency of the product software being consulted by the customer. 
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CYLINDER BLOCK & BEARING SETS .: 8.0 - 15.0 BEG 
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CYUNDERBLOCK & BEARING SETS .. 8.0 ... 1s.o BEG 
Reference# Part# Part Name Remarks. Quantity 

1 .043375 ENGINE BLOCK ASSEMBLY - a.o- 15.0 BEG 
2 043010 DOWEL TUBULAR 10X16 2 
3 024349 Pl,,.UG EXRANSION 35MM DIN 443 8 
4 046611: GASKET OIL.SEAL J=LANGE 1 

5 .1)48378 FLAt.aGE OIL SeAL REAR CRANK. 
6 0466~2 SEAL Oil,. CRANl<SH~ REAR 1 

7 033670 CAPSCREW M 6.x 20JtS~Fl.ANGE 5 
8 o4:t417 DOWEL 6MM X 14MM DIN.6325 2 

9 .048382 DOWEL TUBULAR 2 
10 '[)4J376 BOLT . MAIN BEA~fNG CAP 10 

11-1 048439 BEARING MAI.., CENTER-·~owN 1 
11-2 04844Q.' BEARING ·MAJN :ceNTER - CO!..ORt.ESS 1 
'11-3 046441 BEARING . MAIN'CENTER - BLUE 1 
11-4 048442: BEARING MAIN CENTER,. YELLOW 1 
11-5 &~$&: BEARING MAlN CENTER - GREEN 1 
12.-1 048431 BEARI~ MArN-BROWN 4 

12~ ~ BEARING MMN -·COb.0~5$ 4 

12-3 048433. BEARING .MAIN-BLUE 4 
. 12-4 048434 BEAfUNG MAiN -YELlow: 4 

12-5 048435· BEARING. MAIN-GREEN 4 

13' 030706 DOWEL rueui..AR 2 
14 048419 STUD M10X110 1 
15 ~ P'-l!G 1/4 B$PT HID( H~ (Block Drain) 1 
16 '12.'4844 AQAPTER ·118 ~TO 118 (l!Pt 
17 036145 TEE 118 l\IPT STREET STi:EL 1 
1a:· 019369 Pt.uG 118NPT HEX.HEAD ·aRASs 1 
19 .037323 SWITCH OIL PRESSURE 1 
20· 035755 BOOT OIL PRESSURE SWITCH 1 



CYLINDER HEAD & ROCKER COVER - 8.0 - 15.0 BEG 
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CYLIN'DER HEAD & ROCKER COVER - 8.0 .. 15.0 BEG 
Reference# Pari# Part Name Remarks (.luantny· 

1 048452 COVER ROCKER 1 
2 046597 GASKET PCv.VALVE 1 
3 04649Q VALVE Pcv 1 
4 04!1377 CAP OIL 1 
~- 04~8 CLAMf> SPARKPL~ Wll~ES 1 

.8 •048384 CLAMP sPARKPWG WIRES 1 
8 017196 CAPscREW M8X 20 DIN 933. 1 
.9 031786 LOCKWASHER M8DIN127 1 
10· .~11. EYE 1.IFTING 
11. ~15. BOLT ~'(LINDE~ HEAD· 10 
12 041S456 HEAD cyLINOER-:GENSET.INCL.-REF #'S 13. 21 1 
13 024349. PLUG EXPANSION 35Ml\il DIN 443 2 
14 015a3o STUD MBX 25 DiN 939 -5 
15-1 048403' SEAT VALVE INT.AKE0;30 4 
15-2 048404· $EAT VALVE INTAKE . .O.fl() 4 
16--j ~ Sl:AT VA'LV:£. INTAKE 0;30 4 
16--2 ~ $EAT \I.Al.VI; li\rrA.KE" Q.60. 4 
. ;7.1 f>48398 . SEAT VAi.VE EXHAUST 0.30 4 
·17-2 Oil8399: ·SEAT VAL.YE.EXHAUST 0.60: ·. 4 
18 048466· STUD M8·X16 2 
1.9-1 048448 GUIDE 'VALVE EXKAUST 0.05 4. 
19"2 ~ GUlOE. VAWE EXHAUST o.25 4 
1~ 04fM50 GUIDE V.Ai,.VE EXHAUST 0.50' 4-
20 ~1.1 PLUG W·esPT·SOCKET .l-IEAO 1 
21.-1 048453· GUlDE VALVE INTAKE .. B.05 4 
21·2 048454 GUIDE 'VALVEtlNTAKE 0.25 4 
21-3 048455 GUIDE VAi.VJ:. INTAKE D.25 4 
22 046600· GASKET HEAP 1 
23 -~ SEAL c;>IL ~SHAFf 1 
24 ~ Gl\Sl(ET LIFT.PUMP co~ 
25 046595 GASKET ROCKER COVER. 
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Oil PUMP ASSEMBLY & OIL FILTER - 8.0 - 15.0 BEG 
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Oil PUMP ASSEMBLY & OIL FILTER-8.0·15.0 BEG 
R.ferwnce# Part# Part Name Remarks Quantity 

•1-1 048430· PUMP OlL IN<;:L REf #'S 2 -10 TO MARCH 2003 1 
'1~2 <M.8536• PUMP OIL INCL. REF #'$ 2 • 10 FROM MARCH 2003 
.2 046616 :0-Rll~G OIL PUMP 
3-1 048389. GEAR OIL PUMP INNER TO MARCH 2003 1 
34.• 048535 <EAR OIL PUMP INNER. FRO~ MARCH 2003 
4-1 ·048390 GEAR -OIL PUMP O\,ITE~ TO MARC1i2003 1 
~ 048531 GEAR, OIL PUMP OUTER FRQM MARCi:l 2003 1 
5-1 048422 COVER OIL PuMP REAR TO ·MARci-j 2003 1 
S.2 ~1 COVER OtLPUMP GEAR FROM MARCH 2003 1 
a- ~7 $CREW. OILPIJMP 6 .., o4&383 PluNGER OIL RELIEF VALVE; 1 
8' 048379 SPRING OIL RE~F VALVE 
9. 0304t$1 PLUG O!L REµEF V.1\1;.W 1 

~Q-1 ~15. SEAL OJL CIWfKSHAFT.FRONT.TO MARCH 2003 1 
10..2 ~534 ~ .OIL cAANKsHAFTFRONT FRoM MARcli-2003 1 
11 .~3 CAPscREW M. 8X.~.JIS-FLANGE 61 2 

'~ 0¥918· Fn:.TER LUBE OIL 1 
i3 '033654 . CAPSCREW M 8 X 20 Jls-FLANGE 6T 3 
1'4 o33s42 CAPscRew M ·8 X 25 JIS-FLANGE ST 
15 ~- cAPSCREW M 8'X65Jls-fl.ANGE 4 

7 



DIPSTICK&O IL SUMP -8.0-1508 · EG 
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DIPSTICK & Oil SUMP a 8.0 a 15.0 BEG 
Reference# Part# Part Name Remarks Quantity 

1 048387 DIPSTICK 

2 031783 LOCKWASHER M6DIN127 

3 020628 CAPSCREW MS X 25 ()IN 93:3. 

4 048416 TUBE DIPSTICK 

5 046601 D•RING. DIPSTICK TUBE 

6. 0466J4 GASKET. STRAINER TO OIL PUMP 

7 048411 STRAINER OIL PICKUP 1 

8 048465 CAPSCREW STRAINER TO .PUMP 2 

9 048420 SUMP OIL 

1IJ 034565 CAPS~REW M 6 X 10 JIS-F.LAl\JGE 18 

11 ()24905 CAP 1/4NPT 

12 024922 BRACKET SUMP DRAIN HOSE 1 

13 033691 HOSE SUMP DRAIN 1 
14 046245 WASHER BANJO 

15 037393 SEAL LEAD WIRE 

16 036493 WASHER BANJO 1 

17 O;i6821 BOLT BANJO 1 
18 031228 CAP SCREW M10 X 1.25 X 30 DIN 961 

19 019262 LOCKwASHER: M1Ci DIN 127 

9 



REMOTE LUBE OIL FILTER ASSEMBLY - 8.0 - 15.0 BEG 
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REMD'rE LUBE OIL FILTER ASSEMBLY .. 8.0 • 15.0 BEG 
Reference I Part#. Part Na.me Remarks Quantity 

f cMiK;n ALTERi<IT REMOTE LUBEOIL INCi.. REF #'S 2 THRU 12 1 

2 302842 0-RING 1 
3 ~5 ~~ER REMoTE O!L FILTER 1 

+ .013348 CP.NNECTO~ 'HOSE 2 
5•. 01192$ HO$.E OIL.40-114~ LG 2 
6.: 040074 BRAci<ET REMOT:E OIL FiLTER 1 
't 031603 CAPScREW 1/4NCX.3/4 .2 
·3· ·~t752 LOCKW~ER 114 2 
s· ·040073 ~ 'REMOTE OIL FILTER 1 
10 '~ NIPPLE: OIL FILTER ro ADAPTER 1 
11 ~18 FILTER i..UBE.01L 1 
12 04007& DGINSTALL REMOTE oii. FILTER 1 

11 



ROCKERS, CAMSHAFT & VALVES- 8.0-15.0 BEG 
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ROCKERS, CAMSHAFT & VALVES - 8.0 .. 1s.o BEG 
~nee# Part# Part Name ~emarks QuanUtY 

1 048417 SPRING ROCKER SHAF"f 4 
2 048394. ROCKER 11'1.T~E· 4 

~- 048402 BOLT :ROCKER SHAFT 11 
4 048408 SHAFT RQCl<ER irilfAKE 1 
5 048421 CAMSHAFT INCLUD£0 REF# 6 

6. 043011 PIN CAMsHAFT 1 

7 048409 SHAFT ROqcER EXHAUST 1 
~- ·~~ R~R EXl:iA!Js:J: 2 

~ 048400. SPACER ROCKER 4 
10 :048385 w~ ROcKER SHAFT 4 
1·1 "046580 scREW' TORQUE SPRING. 12 
12 046579 NUT M a.x:1.o JIS4T 12 
13 048395 ROCKER E>CHAUST 2 
14 ~41 cpl.~ VALVE 24 

1~ -~4Q SEAT· ~~VE $PFUNG UPPER 4 
16 .048391 ·SPRING VALVE 4 

1.7 ~- :SEAL vALve STEM EXliAuST 4 
18 048380 SEAT VALVE SPRING loWER 4 
19 ·043407 VALVE EXHAUST 4· 
20;.1 048388 VALVE INTAKE'.'2$.0 4 
24).2 048470 VALVE INTAKE31:0 4 
"21 048.401 ·SEAT VALVE SP~G lOWER 8 
zz, ~ SEAL VALVE STEM iNtAKE 8 
23· 04$392• SP~NG. VALW. 8 
24 o429S2 ·sr VALVE sPRING UPPER a: 
25': 048593 'ROCKER INTAKE• 4 



PISTON & CRANKSHAFT - 8.0 - 15.0 BEG 
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PISTO.N & CRANKSHAFT .. 8.0 .. 15.0 BEG 
;_w.rvnce (I. P~I r.i·"8me Remarka Quantity 

1-1 Q48426 RING$ET ~ 1 
1'-2 048444 RING SET ·0.50 
1~ .048~ "RING·sE'f 1;00 1 
2•1 .048443 PlsTON: STD 4 
2-2 :o41i446 PISTON 0;50 ~ 
2-3 ,048447 PISTON 1.00 4 
3 048414 ~: .CONNECTING INCL RE.F #'S 3. & 4 4 
4 -~9 BOLT GONt..IECTING ROP, 8 
5 0(3033 NOT CONNEcTINGAOD BOLT 8 
6-t ~ cRANKSftAFT TO MARctt.2003 1 

·6-2 :.D48538 CRANl<SHAFT FROM MAR$H 2003 1 
7.;:1 048436· BEARING R9D-S1 4 
7-2 04J437 BEARI~ RPO-.~ 4 
7-3 ~- BEARIN~, ROD·S3 4 
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TIMING BELT & COVERS-8.0-15.0 BEG 
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~rt'MING BELT·& COVERS • 8.0 .. 15.0 BEG 
Reference# Part.# Paru~anie ~em.-n Quantity 

1 o46591 BELT ·TIMING 1 
2 048412 PULLEY QPM.$HAFT TIMING. eELT , 
3 "0484e4 CAf>SCREV\I M12X 1.~5X39Jl$,FLANGEJT 1 
. 4 048425 . TeNS~R TIMING $El T" 1 
,5 04'30$1 WASHER: TI:NSIONER 1 
6 .oa3&4s· CAPSCREW M ax 45 Jts-FJ.ANGI: 1 
7 048429 SPRING TENSIONER 1. 
.8"1 :04~32' PULLEY· qRANKSHAFT T!MING BELT TO MAACH.2003 1 
"8"2. ~1~ PQLLEY CRANKSHAFT TIMING BELT FROM MARCH 2003. 1 
~1 04.~~ Fi.ANGE ~KS.flAFT Pvl.l;,EY T() l\MRCH.lOIJS ·1 
:9-2 048537 FLANGE cRANKSHAFT PULLEY FROM MARCH 2o03 1 
10. 0484~· "COY.ER: TIMING: BELT REAR INCL. REF# 10 1 
1·1. 046613' GAsKET TIMiNG COVER PLUG 1 
12 048410 PLU(.; TIMIN~ COVER 1 
1"3 ~1.0 0.ASKET 'TIMI~ BE\. T COYeR 6 · '1 

14 ·046S(Jg ~ TIMJNGBEL.l COVER 5 1 
1~ ~t :COVER ~1~$Bet.T ACCESS. 1: 
1$' 048427 ·co'iER TIMING· BELT LOWER iNCL Rei= #S 13-15. 1 
1i 048462. CAPSCREW M 6 X 18.JIS FLANGE 7T 8 
1.e. 046605. .GAsl<ET "TIMING .. BELT COVER.1 '· '19' 048608 GASKET Tl"41f"G ea T COVEf:t 4 1 
20 046&p7 ~· TIMING BaT~-3 1 
21 04.66Q6 GASl(ET Tl~ BELT COV,$-2 1 
22 ~ ~- TIMING 8.ELT l,IPPER iNCL REF trs· 18 -21 1 
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EXHAUST MANIFOLD & WET EXHAUST ELBOW - 8.0 - 15.0 BEG 
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EXHAUST MANIFOLD & .WET EXHAUST ELBOW .• 8.0 .. 15.0 BEG 
Reference ti Part# .Part Name ~marks Quantity 

1 043685. MANIFOLD ExHAliST INCL. REF #'S 2.;a, 17-1.8 & 29 1 
2 024306 ·CAP PRE$SIJRE 15 P$1 1 
3 024907 ELBOW 1n3NP.T X 511!3. HOS.i;: 1 
4 024906 Cl.AMP HOSE 04 MiNI. 2 
5 024831 TUBING. MANIFOLD TO TANK- IN.CHES REQ. 72 
6 .018242 NUT MSDIN934 3 
7: 03118& .LOCKwASHER M8DIN 127 3 
8 ·040611 EYE· UFTING, 2 
9· m,1787 WA$tER· M801til·1~ .2 
10 ~1281 STUf;) M~ X 4.0 Dtf\1939' 1 
:11 04621.9 GASl<E1 EXHAi.JSTMANIFOLD 1 
12 015830 STUD Ma X 25.i:>IN 939 5 
13 046144 Hose .MANIFOt.o TO EXqH,t\NGER 1 
14 021818 CLAMP.' ~E.20 2 
15 3001~ HQSE 1/2 lt{QH- l~J;S ~ 11 
16 017298. CLAMP HOSE ·1 

11 24191~ El.BOW 318 NPT x112HOSE 1 
18 "046098 ELBOw. 1.NPT )( 1.25 HOsE 1 
19 013718 PLUG 318NPT· 1 
2o 046143 ffosE: MANIFOLD TO FJ£SH WA~~ PUMP 1 
21 019369 PWG 1'8NPT HEX HEAD B~ 1 
22 ~17 ~ WATER~·~OW$0DEG 1 
•2'" 035711 ~ ~ X 1/4 TAPP!Ne 2 
24 Q31840 ~ASHER ~·.iNT TOOnf $$:, 2 
25' ' . 032923; 'SWIJCH . EXHAUST TEMPERATURE• 1' 
26. 036612 El.BOW 318NPTTO 1• HOSE. 1 
21 046030" ·Cl.AMP EXltAlJ$f ·ELBOW 4.37 .IN 1 
28 04612a" ~ ~ El-QOW.:t,IAN 4.;~7 fN 1 
a 01:147t PETCOCK ·118NP"f 1 
30 024977 TANK KIT .COOLANT RECOVERY INCL REF #'S 3:-5, 31-33 1 
31 024704 ·i:~t< . COOLANT .RECOVERY 1 
32 02478'6 .STRAP 'TANK MOUNTING 1 
33 024i58 CAfi COOLANT RECOVERY TANK. 1 

19. 
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HEAT EXCHANGER - 8.0 - 15.0 BEG 
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HEAT EXCHANGER .. 8.0·15.0 BEG 
Reference# .Part# Part Name R.emark;s Quantity 

1 041)578. EXCHAN(3ER HEAT 

2 046027 CLAMP EXCHANGER 2 INCH 2 
3 .036615 ELBOW 1/2NPT TO 1" HOSE 1 

4 031187' WASHER MBOIN125 2 

5 031786 "LOCKWASHER MSDIN 127 2 
6 018242. NUT .MBOIN934 2 

7 031500 CAPSCREW 1/4NCX 1-1/4 2 

.8 031.752 LOCKWASHER 114 2 
:9 031753 WASHER FLAT 1/4 2 
10 046144 ttosi:· MANIFOLD TO EXCHANGER 1 

11 021878. CLAMP HOSE20 3 

'12 0:19369 PLUG 1/~NPT HEX HEAD BRAss 2 
·13 0~402 CAP$CREW 5/16NCX 1/2 8RASS 2 
14 033297 .COVER EXCHAr-lGER END 2 
15 Ot9321 ~ING EXCHANGER ENO COvER 2' 
16 033298 GASKET EXCHANGER ENO 2 
11 011885 ZiNC 
18 011405 CLAMP HOSE16 2 
19 0~141 HOSE EXCHANGE~ TO FUEL COOlE~ 
20 046142 i-tOSe ~E~MOST,l\TTO EXCHANGER 

21 
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FRESH & SEA WATER PUMP -8.0-15.0 BEG 
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FRESH & SEA WATER PUMP c ~.@ c 1!5.0 BEG 

~1liilllf3©el'#b Pa1ru~ Part IN!ame !Rem~~ QIUlaunttB!ty 

1 046594 PUMP FRESH WATIEIR -a 
;R 033643 CAPSCREW l\ll 8 X 30 JIS-FLANIGE 61!' 3 

~ 048463 CAP SCREW I/ill II X 11.ii JiS IFLJ.NGE 711' 
4 033842 CAPSCREW M 18 X 25 J!S-IFll.ANGE ST 1 

5 035612 ELBOW 3/8NPT ro 1" HOSE 2 
® @31505 CAPSCREW 1/4NCX 'il 2 
'f @31'752 LOCKWASHER 1/4 2 
13 031753 WASHER Fl.AT 114 2 
® 055624 PUMP SEAWATER 1 
1@ 046151 ISRACKIET SEA WATIER PUii/iP 1 

1'fl 033018 Pl.A~ 'i) 

12 031225 CAPSCREW MS X 80 DIN 931 1 
13 031786 LOCKWASHER IMl IOIN 121 2 
114 046031 CAPSCREW 111110 X 90 IDDN 11131 1 
15 @19262 i.OCKWASHER M'iOIDIN 121 'i) 

1® 031789 WASHIER M10\0llM 125 5 
~? 011405 CLAMP HOSE16 1 

ii® 046099 PUllEV SEA WATER PUMP 1 

119 011357 SETSCREW 1 

~ 017012 CAPSCREW 111!6 X i6 IOBN 933 4 
2'il 046064 PULLEY FRESH WATER PUMP 3GR POlY-V 1 

22 032908 o-RllNG 1 
23· 031787. WASHER llil8 DON 125 'i) 

24 013830 CAP SCREW 1.1118 X 25 IDIN 933 1 
25· 048128 IEUJOW FRESH! WATER PUMP INLElr 
a 042616 IElBOW" MALE 118 illYPT TO 114m HOSE 'i) 

v 040384 CLAMP HOSIE MN 1 
a 036869 HOSE 311610 1 
a 021878 CLAMP HOSE20 2 

23 



RAW WATER PUMP 055624 
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RAW WATER PUMP 055624 

Reference# Part# Part Name I Remarks Quantity 

1 055624 PUMP, SEA WATER (COMP, BODY NOT AVAILABLE) 1 
2 048254 SEAL, SPRING PUMP (TWO PART SEAL) 1 
3 034463 SCREW, IMPELLER COVER 4 
4 046624 O·RING, PUMP COVER 1 
5 046622 IMPELLER KIT, (INCLUDING ITEMS 3,4 & 5) 1 
6 048253 WASHER, SPRING SEAL 1 
7 048255 RING, RETAINING EXT (BRONZE) 1 
8 046625 COVER, IMPELLER 1 
9 046661 PLATE, WEAR PUMP 1 

10 033041 O·RING, PUMP 1 
11 302575 DOWEL 1 
12 046662 SCREW, CAM 1 
13 033037 WASHER, CAM 1 
14 033031 CAM, PUMP 1 
15 046629 SHAFT, WATER 1 
16 046630 SPACER, BEARING 1 
17 033042 BEARING, PUMP 2 
18 033045 RING, RETAINING EXT (STEEL) 1 
19 033044 RING, RETAINING INT (STEEL) 1 
20 033033 COVER, BEARING OUTER 1 
21 055718 KIT, REPAIR (INC. ITEMS 2, 6, 8, 9, 10, 11, 12, 13, 14, 

15, 16, 17, 18, 19 & 20) 
22 046099 PULLEY 1 
23 011357 SETSCREW 1 
24 036612 ELBOW, 3/8 NPT -1 HOSE 1 
25 034710 ELBOW, 3/8 NPT - 718 HOSE 1 
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CARBURETOR, INTAKE MANIFOLD & THERMOSTAT -8.0 -15.0 BEG 
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CARBURETOR, INTAKE MANIFOLD & THERMOSTAT-8.0 -15.0 BEG 

Reference# Part# Part Name I Remarks Quantity 
1 046444 CARBURETOR 8.0-15.0 BEG (Pre E510 Date) 1 
1-2 052315 CARBURETOR 8.0-15.0 BEG (Post E510 Date) 1 
2 035894 HOSE.BREATHER 1 
3 024906 CLAMP.HOSE 04 MINIATURE 2 
4 048313 ARRESTOR.FLAME 8-15 BEG {Pre E510 Date) 1 
4-1 052092 ARRESTOR.FLAME 8-25 BEG {Post E510 Date) 1 
5 035293 GASKET.CARBURETOR TO MANIFOLD (Pre E510 Date) 1 
5-1 052366 GASKET.CARBURETOR TO MANIFOLD (Post E510 Date) 1 
6 046597 GASKET,PCV VALVE 1 
7 046495 VALVE,PCV 1 
8 042680 HOSE.FUEL 5/161D 8" 
9 024907 ELBOW 1/BNPT x 5/16 HOSE 1 
10 045125 STUD M 6x20 (Pre E510 date) 2 
10-1 052362 STUD M 8x20 (Post E510 Date) 2 
11 031787 WASHERM8 11 
12 031786 LOCKWASHER M 8 11 
13 018242 NUTM8 11 
14 045548. MANIFOLD.INTAKE 8.0-15.0 BEG (Pre E510 Date) 1 
14-1 052375 MANIFOLD.INTAKE 8.0-15.0 BEG (Post E510 Date) 
15 042616 ELBOW.MALE 118NPTx0.17 ID HOSE 1 
16 040384 CLAMP.HOSE MINI 1 
17 036869 HOSE.FUEL 3/161D 
18 046387 CAPSCREW M 8x105 
19 019369 PLUG 1/8NPT 1 
20 013630 CAPSCREW M 8x25 1 
21 046142 HOSE.THERMOSTAT TO EXCHANGER 1 
22 021878 CLAMP.HOSE 20 1 
23 033318 . HOUSING.THERMOSTAT 8.5-15 BTG 1 
24 039550 SWITCH, TEMP 21 OF NC 1/4NPT 2T 1 
25 033417 GASKET.THERMOSTAT HOUSING 1 
26 046097 THERMOSTAT 140F WITH BYPASS 1 
27 241019 ELBOW3/8NPTx 1/2 HOSE BARB 1 
28 017298 CLAMP.HOSE 06 1 
29 300123 HOSE1/21N 11" 
30 046218 GASKET,tNTAKE MANIFOLD· 1 
31 015830 STUDM8x25 9 
32 048016 LINE.LIFT PUMP TO CARBURETOR (Pre E510 date) 1 
32-1 052368 LINE;FILTER TO CARBURETOR (Post E510 Date) 1 
33-1 019449 CONNECTOR.MALE 1/8NPTx1/4 COMP 1 
33-2 011596 NUT.UNION 1/4 TUBING 1 
33-3 01·1597 FERRULE 114 OD TUBE COMPRESSN 1 
34 013340 ELBOW 1/8NPT 90 STREET BRASS 1 
35 031784 WASHER M 6 (Pre E510 Date) 2 
35-1 031787 WASHER M 8 (Post E510 date) 2 
36 031783 LOCKWASHER M 6 (Pre E510 date) 2 
36-1 . 031786 LOCKWASHER M 8 (Post e510 Date) 2 
37 015812 NUT M 6 {Pre E510 date) 2 
37-1 018242 NUT M 8 (Post e510 date) 2 
38 031848 WASHER.FLAT 10 1 
39 019364 BALLJOINT 10-32 1 
40 031847 NUT 10-32 HEX 1 
41 036423 ROD.THREADED 1 

27 



CARBURETOR PN 46444 - 8.0- 15.0 BEG 

28 



CARBURETOR PN46444 .. 8.0 - 15.0 BEG 
Reference# Part# Part Name Remarks QuantHy 

J. 046444 CARBURETOR (TO SER# E 510) 1 
2-1 019449 CONNECTOR 1/BNPT TO 114 TUBE INCL NUT & FERRULE 1 
2-2 011596 NUT 1 
2.;a 011597 FERRULE 1 
3 038090 FIL TEA FUEL 
4 038098 GASKET NEEDLE.&SEAT 
5 038097 VALVE NEEDLE & SEAT 1 
$ ~ GASKET lOl.ESCREW 1 
7 043800 SOLENOID INCLuolNG JET 1 

8 036174 ~ CARBURETOR 1 
9 037846 WASH.ER . FUEL SHUTOFF SOLENOID 
10 038094 SPRING ROTARY VALVE 
11 .038096 VALVE ROTARY 1 
12 038038 SOLENOID CHOKE 1 
13 o3ao42 NUT CHOKE SOLENOID 1 

14 037751 BRACKET CHOKE SOLENOID 1 

1~ 0117'16 PIN COTTER 1116 X 112 1 
16 037819 LI~ CHOKE. SOLENOID TO CAftBURETOR 1 
11 01938.4 BALL JOINT t 
18 031848 WASHER FLAT 10 2 
19 035291 LEVER THROnl.E 1 
20 031849 LOCKWASHER 10SS 1 

n 031847 NUT 10o32SSHEX 1 
22 038091 GASKET IDLE JET 1 
23 036275 GASKET ACCELERATOR PUMP JET 1 
24 038093 GAsKET COVER 
25 038041 SPRING 
28 013340 El.BOW 118 NPT 90 STREET BRASS 
27 038100 KIT CARBURETOR REPAIR 
28 NA. 
29 NA 
30 .NA 
31 038095 SPRING C~OKE 1 
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14 2 

15 o BEG PN 52315 - 8.0 - .. CARBURETOR. . 

34 

~'\o 
~. 35 

/ 

28-A 

~22 



Refe!ence # Pait# 
1 011796 
2 013329 
3 019364 
4 031837 
5 031839 
6 031849 
7 031862 
8 031863 
9 037819 
10 ~ 
11 038041 
12 046(M1 
13 046724 
14 052301 
15 052303 
16 052305 
17 052313 
19 052371 
20 052482 
21 200125 
22 048666 
23· NA 
24 NA 
25 NA 
26 NA 
27 NA 
28 NA 
29 NA 
30 NA 
31 NA 
32 NA 
33 NA 
34 NA 
35 NA 
36 052366 
37 NA 
38 NA 
39 NA 
40 037846 
41 NA 

CARBURETOR PN 52315 - 8.0 -15.0 RaEG 

Part Name I Remarks 
PIN,COTIER 
ELBOW.MALE 1/8NPTx1/4 COMPRESN 
BALWOlNT 10-32 M-F 
NUT 6--32 HEX MACHINE SS 
LOCKWASHER 6 SPLIT MED SS 
LOCKWASHER 10 SPLIT MED SS 
SCREW 8-32x3/8 SS BINDING HEAD 
SCREw B-32x1/2 SS BINDING HEAD 
LINKAGE.CHOKE SOLENOID TO CARB 
SOLENOlD,CHOKE 12 VOC 
SPRING,CAR80RETOR 
lr+.ISERT,CHOKE UNKAGJ:. 
RING.RETAINING 3132 EXTERNAL 
ARM.THROTTlE~URETOR 
MOUNT.CHOKE SPRING 
ARM,cHOKi; SHAFT TO SOLENOID 
CAPSCREW 6-32x3/4 SOCKET HEAD 
SETSCREW 6-32x1/8 CUP SOCKEi 
BRACKET.CHOKE SOLENOID MOUNT 
NUT 1o-32 KEPS 
SOLENOID.FUEL SHUTOFF CARBURET 
NEEDLE & SEAT 
POWER JET VALVE 
FLOAT, &AXLE 
RETAINER. FLOAT AXLE 
GASKET, FLOAT CHAMBER 
CHOKE Pl.ATE 
CHOKE SHAFT A$SEMBL Y 
TUBE, IDLE JET 
O'RING, VENTURI 
VENTURI 
TUBE.~ FILLER 
.THROTilE $HAFT 

SEAL. THROTil.E SHAFT (TWO PARi) 
GASKET,CAFtBURETOR TO MANIFOLD 
THROTilE PLATE 
IDLE NEEDLE ADJ. 
JET.MAIN 

WASHER,FUEL SOLENOID TO CARB 
TUBE. WELL 

Not Shown On Ulustration. 

052700 KIT.CARBURETOR 52315-17-52563 

29-A 

Quantity 

1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



GAS DENSER, FUEL PUMP & FILTERS - 8.0 - 15.0 BEG 

3 

9 

25 

15 

30 



GASDENSER, FUEL PUMP & Fil TERS - 8.0 • 15.0 BEG 
Reference# Part'#' Part Name Remarks QuantltY 

1 046800 FILTER FUEL AsSEMBtY- 1 

2 047006 ELEMENT FUEL FILTER INCL 0-RINGS 
3 024949 CAP SCREW M8 x so DIN s;n 1 

4 031786 LOCl<WA$!iER .M8DfN127 1 
5 013329 ELBOW INC!- NUT & 'Ft:RRUi.E~ 48015 & 48016 UNE'S 
6 0480:1'5 LINE LIFT PUMP TO FILTER 
7 048016 LINE LIFT PUMP TO CARBURETOR 1 

8 046039 BRACKET LIFT PUMP 1 
9 042225 SPACER 2 

10 01'9262 l.OCKWASliER !\1110])1~ 127 1 

11 03122a CAPSCREW M10 Xl~ X 3o DiN 961 1 
12 ,041;257 HosE SEAWATERTO COoLER 1 
13 :011.iJOS CLAMP'· HOSE1& 2 
14 038052 GASDENSER 
15 022513 aeow AD.APTER 1 
16 03819 COi.JAR 1 
'17 :038173: ·SETSCREW ~1611jC' CUP NYL~ 3 
18. ,0$273 PUMP lJFT 12VDC 1 
19 i>1$UE! CW'SCREW Me'X'10 2 

20: 031783:· LOOKwASHER M6DIN 127 2 
21 0$1784 WASHER M6DIN 125 2 
22 03i161 BRACKET GASDENSER TO UFT.PlJMP 1 

23 04BQ76 FfL'J'EB. L!FTPUMP IN!,ET FROM MARCH 2003 1 

~4 ~1Q3· ~p liOSE28· 2 
25 046141 .HOSE ·EXCHANGER tO FUEL COOLER 1 

31 



ALTERNATOR MOUNT - 8.0 - 15.0 BEG 

14 
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ALTERNATOR MOUNT., 8.0=15.0 BEG 
Reference# Part# Part Name Remarks Quantity 

1 048418 BRACKET CYLINDER BLOCK FRONT 

2 046121 BRACKIE'T ALTERNATOR 1 

3 031786 LQC~ASHER. MS DIN 127 3 
4 024~49 CAPSCREW M8X50DIN 931 

5 !)1~ CAPSCREW Ma :X 25 DIN 933 1 

6 019262 LOCKWASHER M10DIN 127 2 
7 024955 CAP SCREW M10X1.25 X 45 DIN S60 

8 034472 BOOT TERMINAL 

9 035449 BOOT TERMINAL 

10 050377 CAP RE:P 
11 043147 ALTERNATOR 12 voe. 50A INCL REF# 19 

12 031777 WASHER FLAT 112 
13 031776 LOCKWASHER 112 SPLIT MED STEEL 
14 031709 CAP SCREW 1/2NCX2 

15 030894 NUT SET INCLUDES l.OCKWASHE~ 1 
-1& 031556 CAPSCREW 5/16NC X 1-1f4 1 

17 031758; LOCKWASHER 5116. 1 
18 033381 WASHER FLAT 1 
19 046065 PULLEY ALTERNATOR 3 GROOVE POLY·V 1. 
20 0404oB SPACER 
21 033064 STRAP ADJUSTING 
22 .017196 CAPSCREW M8X2001N~ 1 

23 048467- CAP~REW M10 X1.25 X 35 JIS 7 W/LW 3 
24, 024950 NUT M10 X1.25 OIN 934 
25 048462 CAPSCIWN M6X18'JIS FLANGE IT 
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DISTRIBUTOR ASSEMBLY .. 8.0 -15.0 BEG 

~'='-' .Part# PiUtName. R•marks: 

1 046493 OISJRlBUTOR INCLUQI;::~ REF trS 2 "(HRU 10 
2 '046592 CAP OISTRlBU'JOR 

'~ 043050 ROTOR 
4 ·P-484&1 COVER i:>iSTRiaurbR BREAKER 
:s 048480· CABLE DISTRiBUTOR 
6 048458 MODULE DISTRIBUTOR PICJ(--OP 

r P46593' IGNITER KIT D!$TRIBUTOR 
'8 ~- ¢AP' VINYL 
-~ 048459. "40PUL.E. DIStRIBUTORVACUiJM ADVANCE 
11) Q46492 HOUSING DISTRIB\JTOR.W/CblL 
1l o466o2: .0-RtNG· DISTRIBUTOR 
12 041569; CAP.SCREW ·SECURITY PIN' 
'1.3· ~ WASHER .. FLAT. .. 
1,~. 043071 SPARKPLUG 

15 :o46596 WIRESET seARt<PLUG 
16 ~ CJ.AMP• SP~GWIRI;~ 

NOT SHOWN ON ILLUSTRATION 

049016 TERt.._11NAL, COIL CONNECTION 

048457 SET SCREW, DISTRIBUTOR 
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Quantity , 
i 
1 

1 

1 

1 
1 
1 

2 ., 
4 
1 
1· 

1 

1 





GENERATOR CONTROL PANEL= 8.0- = 15.0 BEG 
.R~rence# Part# Part Name Remarks Quantity 

1 046361 .PANEL GEf\ISETC9~ROL 
2 04~6'. BOX G~fltset cQNTROi.. PANEL 

3 046802 GROMMET 1 

~ 031871 SCREW 19-32 x 318 sS 2 
.5· 036737 ·CONNECTOR BOX 1-114" INSULATED 
6 0390$2• GUARD Cl~IT ~~EAKERJiANDLE 1 
?: Q31852 ,SCREW 6-32X 114-SS BINDING HEAD 8 
8; Q~t840 LO~ASHER 61~TOOTHSS 4 
9 03189:1 SCREW .8-32 X'318 TRUSS HEAD SS 12 

1!> 031501 CAPSCREW 1/4NCX.1/2 2 
11 031752 LOCl(WASHER 1/4 6 
12 0317~ W~ER fl_.6.Tt/.il 4 
j3 020628 CAPS~ Ms X25:DIN -~ 2 
14 .045545 MJT M6KEPS 2· 

~5 -~ REGULA'rOR ·VOLTAGE ee VR3.1 1. 
1.8 031500 CAPSCREW 1/4NcX318 3 
17 '031.855 SCREW , 6-32)(518 SS BINl)ING ~EA.D ~ 
18 043086 TERMINAL .BATTERY CHARGat OlJT 3 
1.9 03:1502 ~SC~ ·11~x·~ 1 
-~ Q463!l7 "COVER CQNJROI,. 8¢(. 1 
.21: Q502f2 BUSHl!lilG 'SN:APNYl.ON 
.:~1 . 04~15 BREAKER . CIRcUrr 35 NIP 2 PGLE,, a.:o BEG-SOl60HZ , 
22-2 043294· MEAKER qlRCUIT 30:AMP 2 POLE·- 6.4 BEG ·so HZ 1 
~ 042718 BREAKER CIRCUIT 50 AMP 2POLE- 10.0 "BEG 50/SOHZ 
'22:.-4 

. ·:· :.: .. :,: . . . ...... 
042717 BREAKER CljlpUIT~'AMP 2 POLE·- 12.0 50HZ & 12:.5: 60HZ 

·22-s ~18. ~R CIRCL!iT .. iQ\A.MP2PQ.LE:-:15.o·aeGOOHZ 1 
:~ 046~ cQNNECrbR MALe'W/j\jMPERS · 1 
2'~ 046437 CONNECTOR FEMAl.E-sRc GAS PANEl. 1 
25 20ti"i25 NUT 1o.a2KEP.S 2 
•26" 050314 MARKER TE:RMINAI,. 9L0CK. 
21-f 03569$ ll:RMINAL 1~14 GA:G SNAP ·SPADE 2 
21-2 041081 010~ 1 
2' ~ SWJT.cH TC>GGl$-2 ·cJad!IT CHR.oMi:aA T (on/stop) 1 
2Q: 048261 $¥ITCH ~ - sPST 15 AMf>·MOM bN (start) 1 
_;i(J; ~767 HQLDER FUSEwmt l>/N'.033769 8 AMP FUSE ·1 
32 031858. :SCREW &.32X318 ~ 
·33 042388 liOURMETER t2-24VDC 1 
a4 050234. NUT 6-32.J(EPS· ·10 
35 046208 CO~R CO~L.l30X 1 
36 ·01~ ·JUMP~ ~NAL.:BLOci<; 2 
31 ,,•: .01~ ·SCREW PLATE "TERMiNAl BLOCK 4 
~ 050$1 Bl~ TERMINAL 
39 037.833 Re.AV 12\ioc, 2 
-~ 023937 BUSHING 2 
41,;.1 .046033 HARNESS GENS~ 1 
4h2 046093 ttARNESS GEN PAN.EL ·4636·1 1 
42 0191:2~ BLQCK ~Mi NA!-. 
-~ 019122 MAR~ l"ER.M1NAL BLoCK. 
44: 041196 SHUTDOWN OVERSPEEO 1 
··4$. 043.151 CAPACITOR ASSY 35.VOC 1 
..s· 031841 LOCKWASHER SINTTOOTH 4 
47 b439o8" STANDOFF. 2. 
·48 043749 CAPACITOR 1000 wo -35 voe 
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GOVERNOR, PULLEYS, BELTS & BELT GUARD-8.0-15.0 BEG 

3 

19 

·1.~~~ 
I 22 

38 

38 



GOVERNOR, PULLEYS, BEL TS & BELT GUARD - 8.0 .. 15.0 BEG 
Refere~# Part# P;1rtName Remar~s Quantity 

1 046225 GOVERNOR ASSY MECHANICJ\L INCL REF #'S. 3 THRIJ 6 1 
2 046224 GOVERNOR MECHANICAL 46225 1 
3 042771. PULLEY GOVERNOR 
4 031.847 .NUT 10•32SSHEX 2 

5 ·031849 LOCKWASHER 10SS 1 

6 019364 BALL JOINT 1 
7 036423 ROD GOVERNOR TO CARBURETOR 1 

8 01824.2. NUT f\48[)1N934 2 
9 0.31786 L.OCKWASHER Mao1N ;21 2 
10 031787 WASHER M8DIN12S 1 

11 '046418 BRACKET GOVERNOR SUPPORT 1 
12 015887 NUT M10DIN934 3 
13 01926,2. LOCKWA$HER M1001N.127 3 
14 031789 WASHER. "'410PIN 125 3 
15 Q~ (:AP$CREW M1<l X'30 DIN 933 3 
16 046068' BRACKET GOvERNOR 1 
17 013630 CAPSCR:EW M8X25 0IN'933 1 
18 048462. .·cAPSCREW M 6 X 18 JIS FLANGE 7T .2 
19 046351 BRACKET BELT GUARD 
20 020628: CAPSCREW .M6X 25 OIN.933 1 
21 0311'83 LOCKWA$HER MS.DIN 127 2 
22 038130 ~CKET BELT.GuARP 
23 046026 BELT POLY•V 3 GROOVE~ 52.25 INcHES LONG 
24 017012· .CAPSCREW M6X 16 DiN 933 1 
25 031753 WAsHER FLAT1/4 1 
26 046025 BELT POLY·V ·~ GR()OVE - ~;50 INCH~SLONG 1 
27 046065 PUt.lEY ALTERNATOR 3 GR POL Y-\i' 1 
28 048539' WA$HER CRANKSHAFT POLLEY 1 
29 046352 BRAC~ l,'iE).;,T $UARD 1 
3()..1 04&067 PUti.EY CRANKSHAFT 2 GR POL Y·VTO MARCH 2003 
3()..2 047658 PUU.EY .CRANKSHAFT 2 GR POL Y·V FROM MARCH 2003 1 
3M 048451 BOLT yRANKSl:IAfT PULLEY M12 X 46 TO MARCH 200 1 
31·2 048540 BOLT CRANKSHAFT PULLEY M14X 1.5 FROM MARCH 1 
32 031798 WASHER M14DIN12S 1 
33 0~7 BRAQCET BELTG\.JMO 
34 ·°"6Q64 PulLEY FRESH WATER PUMP 3GR POL v~v 
.35 046099 PULLEY SEAWATER PUMP 1 
36 03337~ WASHER FLAT 4 
37 033228 SCREW WING 10-32 X 112 4 
·38 046172 GUARD BELT 1 
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Reference# 

1-1 
1-2 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19-1 
19-2 
19-3 
19-4 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35-1 
35-2 
35-3 
35-4 

36 
37 
38 
39 
40 
41 

Part# 

034552 
036218 
045558 
045298 
033279 
017012 
031783 
031784 
035449 
024683 
046227 
031843 
043480 
034589 
019262 
031789 
037460 
047868 
NA 
048550 
048559 
048561 
048557 
048563 
048564 
048573 

047862 

017196 
031786 
036701 
048574 

045326 
045327 
045328 
045329 

036652 
018242 
031786 
031787 

GENERATOR BACK END- 8.0-15.0 BEG C 

Part Name I Remarks 

MOTOR,STARTER12VDC 
SOLENOID, ST ARTER 34552 
HOUSING, FLYWHEEL 
FLYWHEEL ASSEMBLY (Inc. ring gear 30230) 
BOLT, FLYWHEEL 
CAPSCREW M 6x16 
LOCKWASHER M 6 
WASHERM6 
BOOT, TERMINAL 
BREAKER, CIRCUIT 20 AMP (12V) 
BRACKET, CIRCUIT BREAKER 
WASHER, FLAT 8 
SCREW 8-32x7/8 
CAPSCREW M10x30 DIN 933 
LOCKWASHER M10 DIN 127 
WASHER M10DIN125 
BEARING, BALL 
RECTIFIER 
ROTOR, EXCITER 
ARMATURE ASSEMBLY 8.0 BEG TO 256991 
ARMATURE ASSEMBLY 10.0 BEG TO 257005 
ARMATURE ASSEMBLY 12.5 BEG TO 256769 
ARMATURE ASSEMBLY 15.0 BEG TO 257077 
KEY, HUB TO ARMATURE 
HUB, DRIVE DISC TO ARMATURE 
FAN, ALTERNATOR 

DISC, DRIVE 

CAPSCREW M 8x20 DIN 933 
LOCKWASHER M 8DIN127 
COVER, PTO SHAFT BT·10·15KW 
COVER, GENERATOR END 8·15 BEG 

GENERA TOR 8.0 BEG C TO 256991 
GENERATOR 10.0 BEG C TO 257005 
GENERATOR 12.5 BEG C TO 256769 
GENERATOR 15.0 BEG C TO 2570n 

ISOLATOR, PANEL MOUNT M6 STUD 
NUT M 8 DIN 934 
LOCKWASHER M 8 DIN 127 
WASHER M 8 DIN 125 

41 

Quantity 

1 
1 
1 
1 
5 
2 
2 
2 
2 
1 
1 
2 
2 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

2 

8 
8 
1 
1 

1 
1 
1 
1 

4 





GENERATOR BACK END- 8.0-15.0 BEG C 

Reference# Part# Part Name I Remarks 

42 013589 CAPSCREW M12x40 DIN 933 
43 031792 LOCKWASHER M12 DIN 127 
44 034738 ADAPTER, BT GEN-PTO SAE B 
45-1 034737 DRIVE, BT·PTO B SPLINE (M18X1.5 Thread) 
45-2 037188 DRIVE, BT ·PTO B SPLINE (M27 X 1.5 Thread) 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 

034867 STUD 1/2NC x 2-3/16 
031776 LOCKWASHER 1/2 SPLIT MED STEEL 
031774 NUT 112 -13 NC HEX STEEL ZINC 

,f 

034593 STRAP GROUND 
018813 CAPSCREW M10x1.50x20 
019262 LOCKWASHER M10 DIN 127 
031789 WASHER M10 DIN 125 

031759 WASHER, FLAT 5/16 SAE STEEL 
031555 CAPSCREW 5/16NCx1 
048546 SCREW 
047919 "O"RING 

Note: When ordering parts. Provide from the I.D. tag on the generator. The 
generator serial # and model designation. 

The "C" and ''S" AC generator end is .determined by the AC generator end serial 
number. 

43 

Quantity 

3 
3 
1 
1 
1 
4 
4 
4 

1 
8 
8 
8 

16 
16 

1 
1 



GENERATOR BACK END 8.0-15.0 BEGS 

29 

9 

l 8 

24 

fB/.WESTERBEKE 
*Engines-& Generators 
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Reference# 

1-1 
1-2 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18-1 
18-2 
18-3 
18-4 
19-1 
19-2 
19-3 
19-4 
20 
21 
22 
23 
24 
25-1 
25-2 
25-3 
25-4 

GENERATOR BACK END - 8.0 -15.0 BEG S 

Part# 

034552 
036218 
045558 
045298 
033279 
017012 
031783 
031784 
035449 
024683 
046227 
031843 
043480 
034589 
019262 
031789 
037460 
055101 
See Note 
See Note 
See Note 
See Note 
See Note 
SeeNote . 
See Note 
See Note 
See Note 
047862 
047919 

See Note 
See Note 
See Note 
See Note 

Part Name I Remarks 

MOTOR, STARTER 12VDC 
SOLENOID, STARTER 34552 
HOUSING, FLYWHEEL 
FLYWHEEL ASSEMBLY (Inc. ring gear 30230) 
BOLT, FLYWHEEL 
CAPSCREW M 6x16 
LOCK.WASHER M 6 
WASHERM6 
BOOT, TERMINAL 
BREAKER, CIRCUIT 20 AMP (12V) 
BRACKET, CIRCUIT BREAKER 
WASHER, FLAT 8 
SCREW 8-32x7/8 , 
CAPSCREW M10x30 DIN 933 
LOCK.WASHER M10 DIN 127 
WASHER M10DIN125 
BEARING, BALL 
DIODE, BRIDGE 
ROTOR, EXCITER 8.0 BEG S 
ROTOR, EXCITER 10.0 BEG S 
ROTOR, EXCITER 12.5 BEG S 
ROTOR, EXCITER 15.0 BEG S 
ARMATURE 8.0 BEGS (1) 
ARMATURE 10.0 BEG S (1) 
ARMATURE 12.5 BEGS (1) 
ARMATURE 15.0 BEGS (1) 
FAN, COOLING 
DISC, DRIVE 
"0" RING 
SHIELD, BEARING 
COVER, END 
STATOR, EXCITER8.0 BEGS 
STATOR, EXCITER 10.0 BEGS 
ST ATOR, EXCITER 12.5 §EG S 
STATOR, EXCITER 15.0 BEGS 

Note: When ordering parts. Provide from the l.D. tag on the generator. The 
generator serial# and model designation. 

The "C" and "S" AC generator end is ·.determined by the AC generator end serial 
number. 
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Quantity 

1 
1 
1 
1 
5 
2 
2 
2 
2 
1 
1 
2 
2 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 



GENERATOR BACK END 8.0-15.0 BEGS 

29 

9 

I a 

24 



GENERATOR BACK END-8.0-15.0 BEGS 

Reference# Part# Part Name I Remarks Quantity 

26-1 052085 GENERATOR 8.0 BEG S From 256992 1 
26-2 052086 GENERATOR 10.0 BEGS From 256006 1 
26-3 052087 GENERATOR 12.5 BEG S From 256700 1 
26-4 052088 GENERATOR 15.0 BEGS From 256078 1 
27 013589 CAPSCREW M12x1 .25x 3 
28 031792 LOCKWASHER M12 3 
29 034738 ADAPTER, PTO SAEB 1 
30-1 034737 DRIVE, B SPLINE (M18x1.5 Thread) 1 
30-2 037188 DRIVE, B SPLINE (M27x1 .5 Thread) 1 
31 034867 STUD 1/2NC X2 3116 4 
32 031776 - LOCK.WASHER 4 
33 031774 NUT I 1/2 x 13NC 4 

34 034786 KIT, PTO ADAPTER 8.0 BEG 1 
35 037134 KIT I PTO ADAPTER 10.0-15.0 BEG 

KIT#034786 INCLUDES: ITEMS 27,28,29,30-1,31,32,33 1 
KIT#037134 INCLUDES: ITEMS 27,28,29,30-2,31,32,33 1 

NOTE: WHEN ORDERING, PROVIDE FROM l.D. TAG ON GENERATOR 
THE CODE#, SERIAL#, AND MODEL 
(1) INCLUDES: ITEM 16, 17, 18 AND 20 
THE "C" AND "S" AC GENERATOR END IS DETERMINED BY THE AC 
GENERATOR END SERIAL NUMBER 
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MOUN.T & RAl.L ASSENIBLIES .• ·s.o -15..0 BEG 
·Reference# Part# Part.Name Remarks Qua"tity 

·1 046034. ~ASSEMBLY .LEFT 1 
2 ·046035 RAIL ASSanal Y RiGHi .1 
3 ~ RAIL ·GENSET 2 
4 ~127 NUT . 5!1:6NC KS.=>$. 8 
5 OS1.774 ~!JI 11~,·l'i!:X ST:EEL ZINC 4 
6' 031:i76 LOCKWASHER 112 SPLIT ME.D sT:EEL.. 4 
7 033574 SPACER ISoi.Al'OR Tb RAIL 2 
8 .021529 ISQLATOR· ·-GENERATOR 2· 
9 ~1554 ~REW. $11.PNQ.X..7/8 7 
10 024674 WASHER. ISQl.,A;J'OJ(SfilUBBIN~ 8: 
1i :~ SHfELD JSb.LAT'.oR 2. 
1~ 03.1228 CAPsCREW. 'M10:X t.asjc 30DIN 961 3 
·13 019262 LOCKwASHER M1bblN 1i7 4 
14 1>24952· CAPSCREW MtO-X-1 .25-X.25 DIN 961· 1 
t5 m.117? WAS~·· f.LAT '1.12 .4. 
16 .OS.1712 qAP~ 1/2111C X·Z-314 2 
17 ~3:1789 WASH~ tirt10·~125'. 1 
18 . ~ MOl;IN't FRONTL.EF'T 1 
1~ tl46b96 MQUNT ·FRONT.RIGHT 1 
20 .0317.si· WAsHER FLAT51t-& 1 
21 031555· CAPSCREW S116NO:x1 1 
22 ·03459a. STRAP GROUf'IO 1 

23 03171~ CAfSCREW ·112NCx.~· 2 
24 .bm78 ~~v 1 
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YEST·ERBEl<E 8.0, 10.0, 12.S, 15.0BEG GENERATOR - ENGINE (4IRING HARNESS 
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Reference# 

1 
2 
3 
4 
5 
6 
7-1 
7-2 
8 
9 

10 
11 
12-1 
12-2 
13 
14 
15 
16 
21 
22-1 
22-2 
23 
24 
25 
26 
27 
28 

WESTERBEKE - 8.0-15.0 BEG GENERATORS- ENGINE WIRING HARNESS 

Part#· 

043147 
037975 
031849 
031847 
031750 
031752 
034472 
035449 
035755 
038038 
037323 
035145 
024132 
019369 
031849 
031847 
039273 
046596 
046493 
035109 
019369 
031848 
035449 
035711 
032923 
035745 
033213 

Part Name I Remarks 

AL TERNA TOR, 50 AMP 1 OVDC 
SUPRESSOR, NOISE. 
LOCKWASHER, #10 
NUT, 10·32 
NUT, 1/4NC 
LOCKWASHER, 1/4 
BOOT, STARTER AND ALTERNATOR 
BOOT, ALTERNATOR 
BOOT, OIL PRESSURE SWITCH 
SOLENOID, CHOKE 
SWITCH, OIL PRESSURE SAFETY 
TEE, 1/8NPT ,,. 
SENDER, OIL PRESSURE 0·100 PSI· OPTIONAL 
PLUG, 1/8NPT HEX BRASS 
LOCKWASHER. #10 
NUT, 10-32 
PUMP, ELECTRIC FUEL LIFT 
SET, HIGH TENSION 
DISTRIBUTOR, BREAKERLESS/INTERNAL COIL 
SENDER, WATER TEMPERATURE·OPTIONAL 
PLUG, 1/8NPT HEX BRASS 
WASHER, FLAT #10 
BOOT, SENDERS 
SCREW, 6-20X1/4 SELF TAPPING 
SWITCH, EXHAUST TEMPERATURE·SAFETY 
BOOT, EXHAUST TEMP SWITCH 
TUBINS, PROTECTING (INCHES REQUIRED) 
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Quantity 

1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
12 



YEST·ERBEKE 8.0, 10.0, 12.S, 15.0BEG GENERATOR - ENGINE WIRING HARNESS 
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WESTERBEKE - 8.0 -15.0 BEG GENERATORS - ENGINE WIRING HARNESS 

Reference# Part# Part Name I Remarks Quantity 

29 024683 BREAKER, DC CIRCUIT 20 AMP 1 
30 034552 STARTER, 12VDC 1 
31 018242 NUT, MB 1 
32 031786 LOCKWASHER, MB 1 
33 036218 SOLENOID, STARTER MOTOR 1 
34 046033 HARNESS, ENGINE 1 
35 039550 SWITCH, WATER TEMPERATURE-SAFETY 1 
36 024844 ADAPTER, 118BSPT TO 118NPT 1 
37 011492 NIPPLE, 118NPT CLOSE 1 

,f 
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WESTERBEKE 8.0-10.0-12.5-15.0BEG GENERATOR - REMOTE CONTROL PANELS 

6 9 10 
7 

2 15 

14 

11 

22 

12 

19 

21 
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· WESTERBEKE 8.0-10.0-12.5-15.0:BEG GENERATOR - REMOTE CONTROL PANELS 

REF 

t 
2 
J 
4 
5 
6 
7 
8-1 
a-a 
8-3 
g 

10 
11-1 
.11-e 
11-3 
11-4· 
1t-5 
11-6. 
1e 
13-1 
·~-2 
13-3 
13-4 
13-5 
14 
ts 
16 
17 
18 
19 
20-1 
20-e 
eo-3 
21 
22 
23 
24 
es 
26 
27 
es 
29-1 
29-2 

PN 

033703 
036055 
037605 
036192 
037601 
037603 
033633 
032975 
013723 
013724 
033632 
04Si~ 
019121 
019122 
033868 
031867 
031844 
031843 
933917 
012975 
013364 
013856 
031865 
031844 
034215 
034214 
0.34216 
033912 
034217 
033916 
035114 
035118 
035825 
034223 
034221 
034222 
034220 
034224 
034219 
034218 

·031999 
035698 
035706 

NAME 

PANEL 
PANEL 
VOLTMETER 
METER 
METER 
METER 
SWITCH 
LED 
RESISTOR 
DIODE 
SWITCH 
SU ITCH 
BLOCK 
MARKER 
SPACER 
SCREW 
LOCK WASHER 
MASHER 
PLATE 
BLOC.K 
PiARKER 
PLATE 
SCREU 
LOCKUASHER 
WIRE 
WIRE 
WIRE 
UIRE 
UIRE 
PLATE 
LAMP 
HOLDER 
"IIRE 
MIRE 
WIRE 
MIRE 
WIRE 
VIRE 
WIRE 
WIRE 
RING 
DIAGRAM 
DIAGRAM 

REAARKS 

REMOTE START-STOP 
REMOTE INSTRUMENT INCLUDING SENDERS 
12 VDC 
HOUR 
WATER TEMPERATURE 
OIL PRESSURE 1-100 PSI 
ON - BLACK HANDLE 

START - WHITE HANDLE 
STOP -fRED HANDLE 
'f.ERMINAL 
TERMINAL BLOCK 

8-32 x 1 
8 
FLAT 8 
REROTE PANEL 33703 . 
T~RRINAL 
TERHINAL BLOCK 
SCREW 
8-32 X.3/4 
8 
RED-PURPLE 
RED-PU~PLE 
YELLOW-RED 
YELLO"-RED 
PURPLE 
REMOTE INSTRUMENT PANEL 36055 
INSTRURENT-UEDGE. BASE 
LAFIP-"EDGE BASE 
LAMP POWER CONNECTION 
BLACK 
PURPLE 
BLACK 
PURPLE 
BLACK 
TAN. 
BLUE 
TOGGLE SMITCH POSITIONING 
WIRING PANEL 36055 
WIRING PANEL 33703 

QUAN 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
4 
4 
4 
1 
1 
1 
2 
4 
4 
1 
1 
1 
1 
1 
1 
j 
3 
3 
e 
1 
1 
1 
1 
1 
1 
3 
1 
1 



MISCELLANEOUS - 8.0 - 15.0 BEG 

Reference# Part# Part Name I Remarks Quantity 

1 046620 KIT A, SPARE PARTS- 8.0-15.0 BEG 1 
2 046621 KIT B, SPARE PARTS - 8.0-15.0 BEG 1 
3 046618 GASKET SET, UPPER 8.0 - 15.0 BEG 1 
4 046619 GASKET SET, COMPLETE 8.0-15.0 BEG 1 
5 024177 TANK KIT, REMOTE FRESH WATER EXPANSION 1 
6 013758 PAINT, RED-AEROSOL SPRAY CAN 1 
7-1 033703 PANEL, REMOTE START-STOP 1 
7-2 036055 PANEL, REMOTE INSTRUMENT INCLUDING SENDERS 1 
7-3 043912 PANEL, REMOTE CONTROL 1 
8 046094 DIAGRAM, GENSET WIRING 8.0-15.0 BEG 1 
9 050127 STRAINET, RAW WATER 3/4 NPT 1 

10 052537 KIT, REMOTE OIL FILTER 1 
11 055267 KIT, HOSE 

,, 
1 
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